

E C NOTIFIED BODY REVIEW

Client: Nicer Holdings Ltd
9/F Full View Factory Building
50-52 Tong Mi Road, Monk Kok,
KOWLOON
HONG KONG



FAO: Vlex / Rame

Sample: **Y-BIKE**

Laboratory No: S1000819/REM

Style / Item No: NA07032

Exported to: UK

Testing age grading: 3+

Description: Three pieces of Y-Bike03, one piece of artwork packaging, two packs of tools and one piece of packaging samples.

Conclusion: See page 2 of this report.

Remarks Based on the test results and conclusions contained in the test report mentioned overleaf and following the Multilateral Recognition Agreement (MRA) between HOKLAS and EA, we consider that the sample complies with the European Standards shown below.


Keith Richards CChem., MRSC
Technical & Operations Manager



8th February 2010

All results relate only to the sample(s) received for testing.

This test report shall not be reproduced except in full without the prior written permission of the testing laboratory.

Sample: **Y-BIKE**
Laboratory No: **S1000819/REM**

TESTS CONDUCTED

Test conducted:	STR HK Report No / Dated:	Results
EN71-1:2005 + A9:2009 – Mechanical and physical properties	A10401035 / 2 nd February 2010	PASS
EN71-2:2006 + A1:2007 – Flammability requirements	A10401035 / 2 nd February 2010	PASS
EN71-3:1994 + A1:2000 + AC:2002 – Migration of certain elements	A10401035 / 2 nd February 2010	PASS

* * * *